
Parts Catalog 

Open Body Medium Duty Slicer

IMPORTANT!
TO EXPEDITE SHIPMENT OF PARTS, ALWAYS SPECIFY MODEL, REV, 

PART NUMBER, AND SERIAL NUMBER OF UNIT. 

GLOBE FOOD EQUIPMENT COMPANY
2215 East River Road
Dayton, Ohio 45439

Parts Department
Toll Free 1-800-745-6238 ꞏ Fax (937) 290-0585 

E-Mail: info@globefoodequip.com 
Website: www.globefoodequip.com 

Not for resale

GSO12

995238 PCR 0012

5/22/2023 Rev A

GSO12Model: 

© Globe Food Equipment Company, 2023





Table of Contents
PageDescription

GSO12 Slicer Components 4

GSO12 Chute Assembly Components 8

GSO12 Electrical Components 10

GSO12 Wiring Diagram 11



3 4 

6 

5 

12

27
2629

34

36

38

44

82

81

68

65

62

63

78

80

69

84

56

33 32 31
30

7672

40

43

37

23

87

86

89

1 
2 

7 8 

9 
10

13
14

39

41

11

35

28

42

20

45

49

46
47
48 50

52
51

53

54

55

57
58

6061

64

66
67

70

71

73
74

75
77

79

83

85

90
91

88

15

18

59

19

16

24

22

17

25

92

4

© Globe Food Equipment Company

GSO12 Slicer Components



Q.

QtyDescriptionItem Part Number Serial Number

1 G02834 1Shapener Assembly

5

GSO12 Slicer Components

© Globe Food Equipment Company

2 G02835 1Shapener Cover Knob
3 G02763 1Sharpener Cover
4 G02764 1Deburring Stone
5 G02765 1Sharpening Stone
6 G02766 1Knife Cover Knob Release
7 H02836 1Hex Nut M5-0.8 OD 19 TH 6 mm, SS
8 H02837 1Flat Washer ID 15.25 OD 27.5 TH 2.5 mm SS
9 H02838 1Ext. Hex Hd M5x0.8x20mm SS
10 H02839 1Flat Washer ID 6.5 OD 11.5 TH 1.5mm SS
11 G02840 1Knife Guard Bracket Kit
12 1Bracket, Knife Guard
13 H02841 1Ext Hex Hd Screw M6x1.0x25 mm SS
14 X08016 1Flat Washer ID 6.5 OD 17.75 TH 1.5 mm SS
15 G02768 1Rim Guard
16 G02884 1Hardware Kit D
17 G02883 1Hardware Kit C
18 G02769 1Upper Guard Kit
19 G02882 1Hardware Kit B
20 G02881 1Hardware Kit A
21 G02885 1Brace (Not Illustrated)
22 G02770 1Knife Cover
23 G02771 1Insert
24 G02772 1Knife
25 M048 3Flat Hd Screw M5x0.8x16 mm, Zinc 8.8 Slotted
26 G02773 1Gasket
27 G02774 1Belt
28 G02842 1Pulley Assembly
29 1Pulley, Knife Hub
30 G02776 1Spacer
31 H02777 2Retaining Ring
32 G02778 2Bearing (6203 2RS)
33 1Shaft, Pulley
34 1Support, Knife
35 G02843 1Slice Deflector Kit
36 1Deflector, Knife
37 G02782 1Thumb Screw
38 G02783 1Table
39 G02844 1Bracket Kit
40 1Bracket
41 X80J16 1Ext. Hex Hd Screw M6x1.0x20 mm SS
42 G02845 1Spacer
43 1Reset Switch
44 G02786 1Power Cord
45 G02787 1Switch Assembly
46 G02846 1Power Switch
47 H02847 1Flat Hd Screw M4x0.7x7 mm SS Slotted
48 X08016 1Flat Washer ID 6.5 OD 17.75 TH 1.5 mm SS
49 G02788 1ON/OFF Switch Kit
50 G02848 2Plug Component
51 G02789 1Square Slide Bar
52 G02850 1Wear Strip
53 G02790 1Table Adjustment Knob

http://www.partstown.com/Globe/GLOG02834?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02835?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02763?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02764?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02765?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02766?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02836?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02837?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02838?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02840?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02841?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOX08016?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02768?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02884?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02883?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02769?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02882?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02881?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02885?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02770?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02771?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02772?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02773?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02774?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02842?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02777?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02778?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02843?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02782?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02783?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02844?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOX80J16?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02786?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02787?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02846?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02847?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOX08016?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02788?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02848?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02789?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02850?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02790?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOM048?pt-manual=GLO-GSO12_pm.pdf


Q.

QtyDescriptionItem Part Number Serial Number

54 G02791 1Cam

6

GSO12 Slicer Components

© Globe Food Equipment Company

55 1Slicer Base
56 G02793 1Motor
57 H00156 2Ext. Hex Hd M6x1.0x12 mm Screw Zinc 8.8
58 M035 2Flat Washer ID 6.5 OD 12 TH 1.5 mm Zinc
59 G02875 1Heat Sheild Kit
60 1Shield, Heat
61 H02852 3Nut with Washer M4-0.7 OD10 TH4.35 mm Zinc
62 G02794 1Bottom Cover
63 G02795 4Foot
64 G02853 1Capacitor Kit
65 G02796 1Bracket
66 H02854 1Cheese Hd M6x1.0x8 mm Screw SS Slotted
67 H02855 1Flat Washer ID 6.5 OD 11.5 TH 1.5 mm SS
68 1Capacitor, 166?F 450V
69 G02798 1Table Slide Assembly
70 H02856 2Ext Hex Hd M8x1.25x60 mm Screw Zinc 8.8
71 H02857 2Flat Washer ID 9 OD 27 TH 5 mm Zinc
72 G02799 1Plate
73 H00116 2Hex Head Screw M6-1.0x20 - Zn
74 H02858 2Ext. Tooth Washer ID 6.75 OD10.75 TH1.75 mm Zinc

75 M034 2Hex Nut M6x1.0 OD 10 mm TH 5 mm Zinc
76 G02800 2Bracket
77 H00156 4Ext. Hex Hd M6x1.0x12 mm Screw Zinc 8.8
78 G02801 1Cap
79 H02859 2Screw M8x1.25x16 mm Truss Hd. (O.S.H) SS
80 G02802 2Spring
81 G02803 1Round Slide Rod
82 G02805 1Rear Cap
83 G02876 1Chute Slide Assembly
84 1Slide, Food Chute
85 H02860 2Set Screw M5x0.8x12 mm Flat Pt. B.O.
86 G02832 2Bushing
87 H02807 1Threaded Rod
88 G02877 1Strain Relief Kit
89 1Strain Relief
90 H02861 1Cheese Hd M4-0.7x16 mm Screw SS Slotted
91 H02862 2Hex Nut M4-0.7 OD 7 TH 4 mm SS
92 G00154 1Reset Switch Cover

http://www.partstown.com/Globe/GLOG02791?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02793?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH00156?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02875?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02852?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02794?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02795?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02853?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02796?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02854?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02855?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02798?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02856?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02857?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH00116?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02858?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH00156?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02801?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02859?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02802?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02803?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02805?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02876?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02860?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02832?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02807?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02877?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02861?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02862?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG00154?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOM035?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOM034?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOD10?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOD10?pt-manual=GLO-GSO12_pm.pdf


INTENTIONALLY LEFT BLANK PAGE

7

© Globe Food Equipment Company



14

11

13

12 3 

10

3 

2 

5 
6 

20

3 

17

16

8 
9 

18

23
29

24

30

37
19

1 

7 

28

31

32
35

36

34

25
26

21

27

22

4 

15

33

8

© Globe Food Equipment Company

GSO12 Chute Assembly Components



Q.

QtyDescriptionItem Part Number Serial Number

1 G02809 1Fence Assembly (Equivalent to GSO-FENCE)

9

GSO12 Chute Assembly Components

© Globe Food Equipment Company

2 1Fence
3 G02811 3Bumper
4 G02880 1Thumbscrew
5 1Stud, Fence
6 1Knob
7 G02814 1End Weight Assembly
8 15Spike, End Weight
9 G02816 1End Weight
10 G02817 1Threaded Rod
11 G02818 1Arm
12 G02819 2Bushing
13 G02820 1End Weight Handle
14 1Knob
15 G02878 1Chute Assembly
16 1Chute, Food
17 H02864 1Set Screw M6x1.0x8 mm B.O. Cone Pt
18 G02822 1Rest
19 G02823 1Spacer
20 G02824 1End Weight Rod
21 G02867 1Chute Support Assembly
22 1Support, Food Chute
23 G02827 1Chute Support Handle
24 G02828 1Tilt Lock
25 H02869 1Flat Hd Hex Socket M5x0.8x25 mm Zinc
26 H02870 2Flat Washer ID 5 OD 10 TH 1.5 mm Zinc
27 H02871 1Acorn Nut M5x0.8 OD 8 TH 10 mm SS
28 G02831 1Shaft
29 G02830 1Chute Release Knob
30 G02826 1Bracket
31 H02865 2Truss M6x1.0x16mm Square Step Clean Hd
32 H02866 3Acorn Nut M6x1.0 OD 10 TH 12 mm SS
33 G02879 1Plate
34 X25150 2Screw M6x14mm Hex Hd
35 H00116 1Hex Head Screw M6-1.0x20 - Zn
36 M035 1Flat Washer ID 6.5 OD 12 TH 1.5 mm Zinc
37 G02825 1Bearing
38 H02863 1Flat Washer ID 9 OD 23.5 TH 2.75 Zinc (Not Shown)
39 H02872 1Ext. Hex Hd M8x1.25x14 mm A2 SS (Not Shown)
40 H02873 1Flat Washer ID 9 OD 16 TH 1.5 mm SS (Not Shown)
41 G02874 1Spacer (Not Shown)

http://www.partstown.com/Globe/GLOG02811?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02880?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02814?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02816?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02817?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02818?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02819?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02820?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02878?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02864?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02822?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02823?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02824?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02867?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02827?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02828?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02869?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02870?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02871?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02831?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02830?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02865?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02866?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOX25150?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH00116?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOG02825?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOH02872?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLOM035?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLO809?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLO826?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLO286?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLO863?pt-manual=GLO-GSO12_pm.pdf
http://www.partstown.com/Globe/GLO873?pt-manual=GLO-GSO12_pm.pdf


10

© Globe Food Equipment Company

GSO12 Electrical Components



11

© Globe Food Equipment Company

GSO12 Wiring Diagram



INTENTIONALLY LEFT BLANK PAGE

12

© Globe Food Equipment Company


